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1. GENERAL INFORMATION
1.1. CLIENT INFORMATION

Company POSDATA

Contact Point

276-2, Seohyeon-dong, Bundang-gu, Seongnam-city,
Kyeonggi-do, 463-775, Korea

Contact person

Name: Seo Seong Won / M anager
E-mail : seoswl12@posdata.co.kr
Tel: +82-31-779-1787

Fax: +82-31-779-2323

1.2. PRODUCT INFORMATION

EUT TYPE

Mobile WiMax Remote SubSystem

EMISSION DESIGNATOR

9MO9G7W

OPERATING FREQUENCY

2575 ~ 2595 MHz

TX OUTPUT POWER

9.97 W

CHANNEL BANDWIDTH

10 MHz

MODULATION TYPE

OFDMA(QPSK, 16QAM, 64QAM)

NUMBER OF CARRIERS/SECTORS 1 Carriers/ 1 Sectors
SYSTEM INPUT VOLTAGE DC -48V
HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Test Dates: EUT Type: FCC ID:
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1.3. OPERATING DESCRIPTION OF EUT

The RSS 6411 provides the MIMO function and using Matrix A (STC).
Explanation of STC is below.

Base station MIMO STC mn

Matrix A(Space-Time Coding)

Transmission ratio of the Matrix A or Space-Time Coding(STC) is 1 and equal to that of Single Input Single

Output(SI SO). However The Matrix A or the STC reduces the error of the signal received from the MS by raising the
stability of the signal received from the MS by means of the Tx diversity. Thistechnology is, also, effectivein Signal to

Noise Ratio(SNR) and provides excellent performance even when the MS moves in high speed.

TEST REPORT
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2. TEST SUMMARY

2.1. STANDARDS

The following tests were conducted on a sample of the equipment for the purpose of demonstrating compliance With

FCC Part 27
SECTION TEST ITEMS RESULTS
2.1046, 27.50(h) Conducted Output Power Compliant
2.1049, 27.53(1) Occupied Bandwidth Compliant
2.1051, 27.53(1) Spurious Emissions at Antenna Terminals Compliant
2.1051, 27.53(1) Band edge Compliant
2.1053, 27.53(1) Spurious Radiated Emissions. Compliant
2.1055(a)(1), 27.54 Frequency Stability over Temperature variation Compliant
2.1055(d), 27.54 Frequency stability over Voltage variation Compliant

2.2. MODE OF OPERATION DURING THE TEST

The EUT was operated in amanner representative of the typical usage of the equipment.

During all testing, system components were manipul ated within the confines of typical usage to maximize each
emission. All Modulation (QPSK, 16QAM, and 64QAM) modes and different data rates ware tested, and the worst data

was recorded in thistest report.

The device does not supply antenna(s) with the system, so the dummy |loads were connected to the RF output ports for

radiated spurious emission testing.

HCT PT.27
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3. STANDARDS ENVIRONMENTAL TEST CONDITIONS

Temperature: +15TCTto+35T
Relative humidity: 30 % to 60 %
Air pressure 860 mbar to 1060 mbar
HCT PT.27
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4. TEST EQUIPMENT

Manufacturer Model / Equipment Serial No. el igLaeﬂ on
Schwarzbeck BBHA 9120D /Double Ridged Horn Antenna 296 05/02/2009
Schwarzbeck BBHA 9120D /Double Ridged Horn Antenna 147 03/30/2009
Schwarzbeck VULB 9160/ TRILOG Antenna 9160-3150 04/20/2009
Schwarzbeck VULB 9160/ TRILOG Antenna 3125 04/20/2009
HD MA 240/ Antenna Position Tower 556 N/A
EMCO 1050/ Turn Table 114 N/A
HD GmbH HD 100/ Controller 13 N/A
HD GmbH KMS 560/ SlideBar 12 N/A
Rohde & Schwarz FSP30 / Spectrum Analyzer 839117/011 06/28/2009
MITEQ AMF-60-0010 1800-35-20P 1200937 01/15/2009
MITEQ AMF-60-0010 1800-35-20P 990893 02/24/2009
Schwarzbeck BBHA9170/ SHF-EHF Horn Antenna BBHA9170342 03/20/2009
ADVANTEST R3273/Spectrum Analyzer Jo04821 05/02/2009
Wainwright Instrument | WHF3.3/18G-10EF / High Pass Filter 1 06/28/2009
WEINSCHEL 67-30-33/Attenuator BRO0530 01/11/2009
Adgilent E4440A /PSA Spectrum Analyzer U$45303008 01/08/2009
Agilent E4438C /Vector Signal Generator MY 42082646 12/24/2008
?I(E:;TPI;{I—EZIZORT FCC CERTIFICATION REPORT www.hct.co.kr
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5. CONDUCTED OUTPUT POWER
5.1. Applicable Standard
According to FCC §2.1046& 27.5(h)
5.2. Test Equipment List and Details
Manufacturer Description M odel Serial Number Calibration
DueDate
Agilent Spectrum Analyzer E4440A US45303008 01/08/2009
Agilent Signal Generator E4438C MY 42082646 12/24/2008

5.3. Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

5.3.1. Environmental Conditions:

Temperature: 25°C

Relative Humidity: 57 %

5.4, Test Result

: PASS

HCT PT.27
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5.4.1. Test Data at Output Port

Modulation Channel Frequency Measured Output Power
dBm W

Low 2575.00 39.82 9.59

QPSK Middle 2585.00 39.90 9.77
High 2595.00 39.38 8.66

Low 2575.00 39.89 9.74

16QAM Middle 2585.00 39.92 9.81
High 2595.00 39.47 8.85

Low 2575.00 39.93 9.84

64QAM Middle 2585.00 39.99 9.97
High 2595.00 39.37 8.64

5.4.2. Test Data at Output Port 1
Modulation Channel Frequency Measured Output Power
dBm w

Low 2575.00 39.80 9.54

QPSK Middle 2585.00 39.65 9.22
High 2595.00 39.20 8.31

Low 2575.00 39.81 9.57

16QAM Middle 2585.00 39.66 9.24
High 2595.00 39.22 8.35

Low 2575.00 39.76 9.46

64QAM Middle 2585.00 30.65 9.22
High 2595.00 39.07 8.07

HCT PT.27
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5.4.3. Plot Datafor Output O
% Agilent Meas Setup

Avg Number
Ch Freq 2.575 GHz 18
. On 0f

Channel Power

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz

Chan Pwr Span

R 20.0080000 MHz

[ i
PSD Unit R
dBm/Hz

#WBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Level

39.82 dBm /10.0000 MHz -30.18 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN777.GIF file saved
(QPSK Low Channel)

% Agilent Meas Setup
Avg Number
Ch Freq 2.585 GHz Trig Free 18
Channel Power A A N On Off
Ref Level Offset 44.30 dB Avg Mode
Exp Repeat
Integ BH
10,0660 MHz
Chan Pwr Span
200000088 MHz
PSD Unit,

dBm/Hz

#VBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Level
39.99 dBm /10.0000 MHz -30.10 dBm/Hz More
1 of 2

(QPSK Middle Channdl)

HCT PT.27
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% Agilent

Ch Freq 2.595 GHz
Channel Power

UBKW 1.8 MHz

lef 44.41 dBm #Htt_.ﬁl'l 16
. :

#

YBH 1 MHz

| Meas Setup

Avg Number
18
On Off

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz

Chan Pwr Span
20.0060800 MHz

PSD Unit,
dBm/Hz

Channel Power

39.38 dBm /10.0000

Power Spectral Density Ref Level

MHz -30.62 dBm/Hz

Optimize

More
1 of 2

File Operation Status. A:\SCREN795.GIF file saved
(QPSK High Channel)

HCT PT.27
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% Agilent Meas Setup

Avg Number

Ch Freq 2.575 GHz Trig 18

Channel Power I | b

VBW 1.8 MHz Avg Mode

Exp Repeat

: Integ BH

P e et 10,0008 MHz

Chan Pwr Span
20.0060800 MHz

PSD Unit,
dBm/Hz

#WBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Leve

39.99 dBm /10.0000 MHz -30.10 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN789.GIF file saved

(16QAM Low Channel)

% Agilent Meas Setup

Avg Number
Ch Freq 2.585 GHz 18
. On 0f

Channel Power

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz
W

W,

L Chan Pwr Span
nl‘ilh'lﬂlllruqlﬁhf"ﬂhlfﬁl| 'l-\lh

20.9000000 MHz

PSD Unit,
dBm/Hz

#WBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Leve

39.92 dBm /10.0000 MHz -30.88 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN775.GIF file saved

( 16QAM Middle Channel)
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% Agilent | Meas Setup

Avg Number
Ch Freq 2.595 GHz 18

Channel Power On Off

UBHW 1.0 MHz Avg Mode

Exp Repeat

lef 44.41 dBm #Htt_.ﬁl'l 16
|

Integ BH

e s s e e WO 10,0088 MHz

e

Chan Pwr Span
20.0060800 MHz

PSD Unit,
dBm/Hz

#WBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Level

39.47 dBm /10.0000 MHz -30.53 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN796.GIF file saved
(16QAM High Channdl)

HCT PT.27
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% Agilent Meas Setup

Avg Number
Ch Freq 2.575 GHz 18
2 On Off

Channel Power

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz

Chan Pwr Span
20.0060800 MHz

PSD Unit,
dBm/Hz

#WBH 1 MHz

Optimize
Channel Power Power Spectral Density Ref Leve

39.93 dBm /10.0000 MHz -30.87 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN790.GIF file saved

(64QAM Low Channel)

5 Agilent Meas Setup

Avg Number
Ch Freq 2.585 GHz 18
. - On 0ff

Channel Power

Avg Mode
Exp Repeat

iBm #Atten 14 dB
T i Integ BH
10.9008 MHz

Chan Pwr Span

.L'L.‘
Il 20. 908000 Hz

PSD Unit

4

#BH 1 MHz Sweep | ts5)

Optimize
Channel Power Power Spectral Density Ref Leve

39.99 dBm /10.0000 MHz -30.81 dBm/Hz

More
1aof2

File Operation Status. A:\SCREN774.GIF file saved

(16QAM Middle Channel)
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% Agilent

Ch Freq 2.595 GHz
Channel Power

Gate Delay 380.0 ps

lef 44.41 dBm #Htt_.ﬁl'l 16
. :

#

YBH 1 MHz

| Meas Setup

Avg Number
18
On Off

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz

Chan Pwr Span
20.0060800 MHz

PSD Unit,
dBm/Hz

Channel Power

39.37 dBm /10.0000

Power Spectral Density Ref Level

MHz -30.63 dBm/Hz

Optimize

More
1 of 2

File Operation Status. A:\SCREN797.GIF file saved
(64QAM High Channdl)

HCT PT.27
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5.4.4. Plot Datafor Output 1.
% Agilent Freg/Channel

Center Freq
Ch Freq 2.575 GHz : 2 57500808 GHz

Channel Power

Start Freq
256500800 GHz

Stop Freq
258000000 GHz

CF Step
2.00000000 MHz
M| Futo Man

Freq Offset
000606068 Hz

Channel Power Power Spectral Density

39.80 dBm /10.0000 MHz -30.20 dBm/Hz

File Operation Status. A:\SCREN815.GIF file saved

(QPSK Low Channel)
% Agilent Measure

Ch Freq 2.585 GHz Meas Off
Channel Power A

Channel Power
Occupied BW

ACP

Multi Carrier
Power

#WBH 1 MHz

Power Stat
Channel Power Power Spectral Density CCDF

39.65 dBm /10.0000 MHz -30.35 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN814.GIF file saved

(QPSK Middle Channdl)

HCT PT.27

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Test Dates: EUT Type: FCC ID:
HCT-R08-106 July, 23, 2007 Mobile WiMax Remote SubSystem WKURSS6411 Page 17of72




ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent I BW/Avyg

Res BH
Ch Freq 2.595 GHz 1.8 MHz
. Auto Man

Video BW
1.8 MHz
Ruto Man

VBH/RBH
1.08888
Ruto Man

Average
18
On 0ff

8 Avg/VBH Type
| Pur (RMS)»
4 Auto Man

Channel Power

T

#WBH 1 MHz

Channel Power Power Spectral Density

39.20 dBm /10.0000 MHz -30.80 dBm/Hz SpanleB@lél
Ruto Man

File Operation Status. A:\SCRENS8G8.GIF file saved
(QPSK High Channdl)
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% Agilent Freg/Channel

Center Freq
2. 57500000 GHz

Ch Freq 2.575 GHz
Channel Power

Start Freq
256500800 GHz

Stop Freq
258000000 GHz

CF Step
v 200060800 MHz
e i o m Man

Freq Offset
000606068 Hz

Channel Power Power Spectral Density

39.81 dBm /10.0000 MHz -30.19 dBm/Hz

File Operation Status. A:\SCREN816.GIF file saved
(16QAM Low Channel)

5 Agilent BW/Avg

Res BH
Ch Freq 2.585 GHz 1.8 MHz

Channel Pawer A R Auto Man

Video BH
1.8 MHz
Huto Man

VBHW/RBW
L P NSO 1.0000R
. Ruto Man

Average
18
On Off

Avg/VBH Type
Pur (RMS)»
d Auto Man

#BH 1 MHz

Channel Power Power Spectral Density

39.66 dBm /10.0000 MHz -30.34 dBm/Hz Spam’RlB@lél
Ruto Man

File Operation Status. A:\SCREN813.GIF file saved

(16QAM Middle Channel)

HCT PT.27
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ACT

Report No.: HCT-R08-106

MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent

Ch Freq
Channel Power

| BW/Avyg

Res BW
1.8 MHz
Man

Video BW
1.8 MHz
Ruto Man

YBHW/RBH
1.06608
Man

Average
18
- O Off

Avg/VBH Type
Pwr (RMSH»
Man

2.595 GHz
Auto

Auto

i Auto
#WBH 1 MHz

Channel Power

39.22 dBm /10.0000 MHz

Power Spectral Density

-30.78 dBm/Hz

Span/RBH
186

Ruto Man

File Operation Status. A:\SCRENS8G9.GIF file saved
(16QAM High Channdl)

HCT PT.27
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Dates:
July, 23, 2007

Test Report No.
HCT-R08-106

EUT Type: FCC ID:

Mobile WiMax Remote SubSystem WKURSS6411
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent Meas Setup

Avg Number
Ch Freq 2.575 GHz 18
2 On Off

Channel Power

Avg Mode
Exp Repeat

Integ BH
10,0660 MHz

Chan Pwr Span
20.0060800 MHz

dBm/Hz

Optimize
Channel Power Power Spectral Density Ref Level

39.76 dBm /10.0000 MHz -30.24 dBm/Hz

More
1 of 2

File Operation Status. A:\SCREN817.GIF file saved

(64QAM Low Channel)

% Agilent Freg/Channel

Center Freq
Ch Freq 2.585 GHz : 2 53500808 GHz

Channel Power

Start Freq
257500800 GHz

A 7 Stop Freq
N M B N 2.59500000 GHz

CF Step
— 2. BARBAR60 MHz
B S m Man

Freq Offset
000606068 Hz

Channel Power Power Spectral Density

39.65 dBm /10.0000 MHz -30.35 dBm/Hz

File Operation Status. A:\SCREN811.GIF file saved
(64QAM Middle Channel)

PSD Unit,

HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT
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Test Report No. Test Dates: EUT Type: FCC ID:
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent I BW/Avyg

Res BH
Ch Freq 2.595 GHz 1.8 MHz
. Auto Man

Video BW
1.8 MHz
Ruto Man

; VBH/RBH
S SR S 1.600666
1 Ruto Man

Channel Power

Average
18
On 0ff

Avg/VBH Type
| Pur (RMS)»
4 Auto Man

#WBH 1 MHz

Channel Power Power Spectral Density

39.07 dBm /10.0000 MHz -30.93 dBm/Hz SpanleB@lél
Ruto Man

File Operation Status. A:\SCREN810.GIF file saved
(64QAM High Channdl)
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ACT

Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

6. OCCUPIED BANDWIDTH

6.1. Applicable Standard
Requirements. CFR 47, Section 2.1049

6.2.Test Equipment List and Details
Manufacturer Description M odel Serial Number Calibration
Due Date
Agilent Spectrum Analyzer E4440A Us$45303008 01/08/2009
Agilent Signal Generator E4438C MY 42082646 12/24/2008
6.3. Test Procedure
Temperature: 25 C
Relative Humidity: | 58 %
6.4. Test Result
: PASS
HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Test Dates: EUT Type: FCC ID:
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A CT

Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

6.4.1. Test Data at Output Port O

Modulation Channel Frequency Measured Bandwidth
99 %
Low 2575.00 9.01
QPSK Middle 2585.00 9.09
High 2595.00 9.06
Low 2575.00 9.00
16QAM Middle 2585.00 9.01
High 2595.00 9.06
Low 2575.00 9.02
G4QAM Middle 2585.00 9.04
High 2595.00 9.08
6.4.2. Test Data at Output Port 1
Modulation Channel Frequency Measured Bandwidth
99 %
Low 2575.00 9.09
QPSK Middle 2585.00 9.09
High 2595.00 9.06
Low 2575.00 9.08
16QAM Middle 2585.00 9.08
High 2595.00 9.06
Low 2575.00 9.05
B4QAM Middle 2585.00 9.07
High 2595.00 9.08
?I(E:gTPI;(riEZFZORT FCC CERTIFICATION REPORT w
Leg;-ﬁgg?lrégl > Iﬁlsyt zD'g,t;gf)? II\E/Ilégiltzy\‘/)V?l:\/lax Remote SubSystem 5\%(%155:56411 Page 240f72




ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

6.4.3. Test Data Plot at Output Port O

4 Agilent BW/Avg
Res BW
Ch Freq 2.575 GHz 1068 kHz
Occupied Bandwidth Auto Man
Video B
3008 kHz
Auto Man
1B #ftten 16 dB VBW/RBK
et rere 10.60060
5 m'lll"[ m‘lﬂ!ﬁmﬂ‘ J‘"’ﬁMﬂ ?"M‘-f vfﬂ‘ﬁﬁ . Auto Man
\ Average
18
t ; | 1. v
| W“ﬂﬁrvfﬁw,m |’rh'rm“ﬂ Wﬂr[hhl'l“%' p‘}’u' ‘mlw On 0ff
i B Ava/vBH Type
| Log—Pwr (Video)»
] H_ M Man
H z {
Occupied Bandwidth Occ BH % Pur
% dB
9.0160 MHz Span/RBK
Transmit Freq Error 166
¥ dB Bandwidth § Ruto Man

File Operation Status, A:\SCREN778.GIF file saved

(QPSK Low Channdl)

## Agilent Meas Setup
. Avg Number
Ch Freq 2.585% GHz 18
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Max Hold
?.nJh'f,»{.n'fnL~'wu.uf,>.'|r-.-..w+'ru'w,»4_»-'.,4.u,'-’vm.fu.;i]»w-.l,a,.g On Off

> <«

, | Occ BH % Pwr
o .-1I..-w\-.nn'-'r'".,r-p”r"?'-h'M"‘f""f‘W' l:.«.a,».-,.1‘;.-‘.'.;41_,_1.,‘».1_ M s 99.08 ¥
0BHW Span

8 20.00aB6AE MHz

. . . % dB
Occupied Bandvwidth Occ BH % Pur 20,00 dB
9.0955 MHz x dB -20.00 dB

i Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

File Operation Status. A:\SCREN821.GIF file saved

(QPSK Middle Channdl)

HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent | Meas Setup

Avg Number

Ch Freq 2.555 GHz 16

Decupied Bandwidth ; Un Dff

Span 20.00000000 MHz Avg Mode

Exp Repeat

#Atten 16 dB ——

1 Max Hold

?-1.l1-H-'-H-!f1.—r-"'.l".-i,u‘r.;\.-a’n,-r*'»a.o-.r-.rt‘.vfr.-**ﬁ'x-ﬁ'ruqka_p@ On Off

% | Il e ——————

| || Occ BH % Pwr

,n'u\,;lﬁlb.".w'FN;'f""'"'*.'Jh'h'i"""i'f‘."d h"“"}'w"-»,.u-,a‘ 99.08 %

f-.\.,-,.fﬁ" —

0BW Span

2 20.0080808 MHz

: . ; % dB

Occupied Bandwidth Occ BH % Pur 26,00 dB

9.0640 MHz X dB f

. ) timize
Transmit Freq Error ! p

% dB Bandwidth 5 Ref Level

File Operation Status., A:\SCREN82B.GIF file saved

(QPSK High Channel)

HCT PT.27
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

¥ Agilent Span

Ch Freq 2.575 GHz 2@_@@@@@@3%2
Decupied Bandwidth
B
Full $pan
bt ihi-'”' i 'L?

/ “m (1P ”ﬂ'v\-‘w MH r'l. < Meas Unea

= Zero Span
It Bran

lWI' Iy *\.W |1|!‘.1}1'|‘T|;..

| Last Span

#Res BH 100 kHz
Occupied Bandwidth
9.0012 MHz

Transmit Freq Error 1
% dB Bandwidth

File Operation Status, A:\SCREN792.GIF file saved

(16QAM Low Channel)

# Agilent BW/Avg

Res BW
Ch Freq 2.585 GHz i 189.8 kHz

Oeeupied Bandwidth Auto Man
Video BW
380.8 kHz
Ruto Man

tten 16 dB UB7REL
AN 10.00000
> mﬂmﬁw\"" *hql'hm""ﬁ'\l‘%WW.'HFF“'u"'I,F‘%ﬁ < Auto Man
I‘ Average
16

llLl'i&*'|'l"kJ{ufh,fﬂlr,illhlllr'l'hilh.lw Ifr'l On OFf
Avg/VBH Type

| Log—Pwr (Mideo)r
LES Auto Man

Occupied Bandwidth Occ BH % Pwr

9.0182 MHz % dB

Transmit Freq Error B kHz 166
¥ dB Bandwuidth Auto Man

Span/RBHW

File Operation Status. A: EN771.GIF file saved
(16QAM Middle Channel)

HCT PT.27
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

5 Agilent | Meas Setup

Avg Number
Ch Freq 2.535 GHz 18

Decupied Bandwidth On Off

Span 20.00000000 MHz vaRHodr-i
eped

Exp
#Atten 16 dB
' Max Hold
?’N'r.i'f"l'I‘I|['1.*Ufi"D'J'|]r'|‘.H-I‘.'J"F-P-.-'n-\,w"ll'fullm'f.ﬂh‘.1l+|*_ 4-,‘.3% @ [Iff
> —
|| | Occ BH % Pwr
w-'hﬁ.h.,-pf pepati g "-U'.'\P"ﬂl 99.88 ¥
0BHW Span
g 200008008 MHz
. : . I % dB
Occupied Bandwidth Occ BH % Pur 28,00 dB
9.0640 MH=z % dB d -
: Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

File Operation Status. A:\SCREN829.GIF file saved

(16QAM High Channel)
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

- Agilent BH/Avg
Res BW
Ch Freq 2.575 GHz 19@.8 kHz
Occupied Bandwidth e Ruto Han
UBH 300.0 kHz ¥ideo B
Auto Man
#Atten 18 dB VBW/RBHW
NI R ™ ] 10,6806
S ﬂ\.m 'N.Iﬁ“'ll'i W) Wy (\I .IMHA IIFLP-JJ '-'\“"w'af"r‘ﬂm p” Auta Man
[ Average
18
Y TETVT TS On Off

H[‘*"rq'r'fnf I) ol #, lh" AT
"\1“’*#]«%“\ jadi ] '| ," 'w ,’!ﬁ"lrﬂ Avg/VBH Type
| Log—Pwr (Video)»
r 2.5 z nan 28 MHz WS Man
168 kHz 3
Occupied Bandwidth Occ BH % Pur
% dB

9.0268 MHz —
Transmit Freq Error 41 186
¥ dB Bandwidth Ruto Man

File Operation Status, A:\SCREN791.GIF file saved

(64QAM Low Channel)

# Agilent Meas Setup

Avg Number
Ch Freq 2.585 GHz 18
Occupied Bandwidth Un Off
Avg Mode
Exp Repeat
dBm #Atten 1B Max Hold
f .

S pI’l“}f||#Il‘ltH}Ph|1H]|\r.i.r¢J.‘.h’ulll| wﬂkuf'l.h)ﬂhﬁf‘ﬂrﬁ!ﬁn\ﬁ . On OFf
- | 0cc BN % Pwr
A b A T e 99.60 %

Wy ah'q i N{u fﬂw 1,|'|'fw|'l|1'm|Wmlrnl'\.q.i,
O0BH Span
g 200006008 MHz
. - - x dB
Occupied Bandwidth Occ BH % Pur -20.00 dB

9.0456 MHz x dB -

Transmit Freq Error ptimize
x dB Bandwidth 4 Ref Level

File Operation Status, A:\SCREN773.GIF file saved
(64QAM Middle Channel)

HCT PT.27
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

5 Agilent | Meas Setup

Avg Number
Ch Freq 2.535 GHz 18

Decupied Bandwidth On Off

Center 2.595000000 GHz vaRHodr-i
eped

Exp

#Atten 16 dB
' Max Hold
?r.r+ﬂ.-.I»1,r-.N‘p".--.~,v’pvu,-,r,rLi.'nuws.\-Jf~‘¢.ﬂ'¢.~¢.-,p,|,.h..ﬂ> On 0ff

> «
f Occ BHW % Pwr
J-H'I'r'4."-.-""r"I""r‘"-""'“‘-‘""""'"*"‘f h""\-k‘""l.f'h""'l'\f?n-.h.,\.,‘ 99@@ Z
0BHW Span
g 20.000p0a0 MHz
- - - I X dB
Occupied Bandwidth Occ BH % Pur 28,00 dB
9.p818 MH=z % dB g
: Optimize
Transmit Freq Error

% dB Bandwidth Ref Level

File Operation Status. A:\SCREN825.GIF file saved

(64QAM High Channdl)

HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No. Test Dates: EUT Type: FCC ID:
HCT-R08-106 July, 23, 2007 Mobile WiMax Remote SubSystem WKURSS6411

Page 300f72




ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

6.4.4. Test Data at Output Port 1
5 Agilent Meas Setup

Avg Number
Ch Freq 2.575 GHz 18
Decupied Bandwidth 16 On Off
Avg Mode
Exp Repeat
#Atten 16 dB

' Max Hold
{Iﬁ:,...}.,‘,,H.-.\wh!ar'..,nr-.-fr.--r.a.,.-.-.,-x.'T,,'..,rw,-;r,,,-.-,-.,a‘lw.“,_.m,? On Oft

=4 J ! < —
) W Occ BH 7 Pwr
I_};._h.-""'"""IP“."""""‘N WM J"rf'ai!rr\-“-""""..r. 99@@ Z
0BHW Span

{ 20.0800008 MHz

. . . % dB
Occupied Bandvwidth Occ BH % Pur 20,00 dB
9.0917 MHz x dB -

: Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

File Operation Status. A:\SCREN820.GIF file saved
(QPSK Low Channel)

# Agilent Meas Setup
Avg Number
Ch Freq 2.585 GHz 18
Decupied Bandwidth 16 On Off
Avg Mode
Exp Repeat

#Atten 16 dB
' Max Hold
?‘"J“'ﬂ-'{-"""'”""\'-"f-"-'I"""'“'*"""‘."1*-"“-‘*""‘{!*-1'"- *'1'*‘.“"""‘-'? @ Off
> <«

! |' Occ BH % Pwr
..-1I.,.h\-,q,,-.'p'".‘r-,fr'r-.hlp;rp,"ﬂrﬁ l'"""F""“'“L"1""'*L-1-'i"w'-."'M\'.-"'."\'l.-... 99.808 2
0BHW Span

20.66680088 MHz

i 108 kHz :
. . . % dB
Occupied Bandvwidth Occ BH % Pur 20,00 dB
9.0955 MHz x dB
: Optimize
Transmit Freq Error
% dB Bandwidth Ref Level

(QPSK Middle Channdl)

HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent | Meas Setup

Avg Number

Ch Freq 2.595 GHz 18

Occupied Bandwidth ] On Oft

Span 20.00000000 MHz Avg Mode

Exp Repeat

Atten 16 dB T

— Max Hold

{k; it mai B e Al Lt e T On 0ff

> e _—

| Occ BH % Pwr

99.08 %

O0BH Span

4 20.0000000 MHz

. - . I ¥ dB

Occupied Bandwidth Occ BH % Pur -20.00 dB

9.8632 MHz % dB : f

. timize
Transmit Freq Error P

% dB Bandmidth Ref Level

File Operation Status, A:\SCREN827.GIF file saved

(QPSK High Channel)

HCT PT.27
TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No. Test Dates: EUT Type: FCC ID:
HCT-R08-106 July, 23, 2007 Mobile WiMax Remote SubSystem WKURSS6411

Page 320f72




ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

2 Agilent BHW/Avg

Res BW
100.9 kHz
Man

Video BW
300,89 kHz
Man

YBW/RBK
10.00000
Man

Average
18

T
Avg/VBH Type

| Log—Pwr (Video)»
Man

Ch Frey
Occupied Bandwidth

2.575 GHz
Auta

Auta

1Em #ftten 16 dB

i Fﬂ’fﬁ*‘qﬂ'ﬁh w,llr,lIIr|r“I;]JTF,Ir|.|1||i1.f.’\,l‘hFllTlqulIIJ‘(,ll'u.F'I;lﬂlIn‘i{ lﬁ: <

Auta

H1o8

Occupied Bandwidth
9.0814 MHz

Transmit Freq Error

Occ BH % Pur
% dB

Span/RBH
185
Man

Ruta

% dB Bandwidth

File Operation Status.

CREN819.GIF file saved

(16QAM Low Channel)

# Agilent Meas Setup
Avg Number
Ch Freq 2.585 GHz 16
Occupied Bandwidth 16 On Off
Avg Mode
Exp Repeat

#Atten 16 dB
: Max Hold
?rJ',"|l*'Iv.fi‘-+'\'n"-!p,r-;'l“i.04'.pr‘d-.lr--‘J,nH'|.d.,||.-'-'f,|f».b\»,.-.ijn,w-'-.‘-'uﬂl,l? On 0ff
> " «

, | Occ BH % Pwr
.—r-,r-.-.,'L,r?,n-,-aﬂ,".l'.l'-.\--ﬁ‘- lﬂ,\w,'-ﬁl,.-.,.,\,‘,\,_ SENERY R 99 @@ ¥
O0BH Span

g 20.0008008 MHz

- - - x dB
Occupied Bandwidth Occ BH % Pur -20.00 dB
9.0828 MHz % dB 5
. timize
Transmit Freq Error p
x dB Bandwidth Ref Level

File Operation Status, A:\SCREN822.GIF file saved
(16QAM Middle Channel)

HCT PT.27

TEST REPORT FCC CERTIFICATION REPORT

www.hct.co.kr

FCC ID:
WKURSS6411

Test Dates:
July, 23, 2007

Test Report No.
HCT-R08-106

EUT Type:
Mobile WiMax Remote SubSystem
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent | Meas Setup

Avg Number

Ch Freq 2.595 GHz 18

Occupied Bandwidth ] On Off

Span 20.00000000 MHz Avg Mode

Exp Repeat

#Atten 16 dB ——

1 Max Hold

ﬁhr.'-..~vs-*4,-:*»,,«.-:.]r1m;J.f-.:,-p.......,.ﬁ.-.I,.,I.n,-,..m,.-.,w*rag On Off

o I| |I < -

|| || Occ BH Z Pwr

-.'L.‘f'-‘h.-'L1'lh"r-'Tr-“""-"".“"w"'.hll 'P-J"l“\'ﬂlh"l.|"r.~.1.“.'|u;- 99.00

T

O0BH Span

g 200800080 MHz

. - . I ¥ dB

Occupied Bandwidth Occ BH % Pur -20.00 dB

9.0650 MHz X dB - f

. , timize
Transmit Freq Error g p

% dB Bandwidth Ref Level

File Operation Status, A:\SCREN826.GIF file saved

(16QAM High Channel)

HCT PT.27
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007
# Agilent BH/Avg
Res BW
Ch Freq 2.575 GHz 186.8 kHz
Occupied Bandwidth Auto Man
Video BH
380.8 kHz
Auto Man
#Atten 16 dB VBW/RBHW
- 16,8086
R gbbw"\rf"'\H!L"1“ﬂ'J'|I'*ﬁ“'H"“"f""'Mf""w""wwqwll'? . Auto Man
Average
. 10
- I it il
- . w*wﬁ* i "1*"1**‘\1&‘”’”{*‘*!1*&,-*1»‘w n et
“inr'ai'i'] s il Avg/VBH Type
i | F%Dg_PHr ('u'ideMD)'
snter 2.575 " Auto an
Occupied Bandwidth Occ BH ¥ Pur
9.0551 Mz a8 e
Transmit Freq Error 16.445 Hz 166
% dB Bandwidth t Auto Man

File Operation Status. A:\SCREN818.GIF file saved
(64QAM Low Channel)

% _Aglant Meas Setup
Avg Number
Ch Freq 2585 GHz 18
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Max Hold
?f.f1'!p\.i'-“p‘.-\l\'n"-!\"a'n'-.«.o:r'-"*"‘I*-"-bH'..At-'t‘p,l,-—'-\.n..-,\j...‘p.f-w,,? @ U F f

" <

rJ | Occ BW % Pwr
b Jf.-Lr--\'-""-'-.‘--“"""‘"'-"-W"‘.."‘"""' l}-,*.._i,-,fp,-\ﬁ-i_.‘w. Vb ‘F“M‘W"-. 99@@ Z
0BHW Span

8 20.00aB6AE MHz

- - - X dB
Occupied Bandwidth Occ BH % Pur 28,00 dB
9.80787 MHz ® dB -20.00 dB

. .. , Optimize
Transmit Freq Error  -11.861 kH=z
% dB Bandwidth 9.433 M Ref Level

(64QAM Middle Channel)
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ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

% Agilent | Meas Setup

Avg Number
Ch Freq 2.595 GHz 18
Occupied Bandwidth 16 On Oft
Center 2.595000000 GHz Avg Mode
Exp Repeat
#Atten 16 dB

) Max Hold
?r.r+ﬂ.-.IL1,r-.N‘nn'.-'.l,u’.va,-,r\",,,i.'nuw\.\-JT'-fu'.\i'..n-.».«y.-ﬁ,y,l,.h.ﬁ On 0ff
= ! - —_—
1 Occ BH % Pwr
].Hll'f'w."-.-'"fr"I'"r‘"-"’“-"‘ﬁlﬁ"*"‘f h'"\'h“"'ﬂ""“lﬁ"’nﬂf._,\..ﬂ 99.@@ Z
O0BH Span
g 200800080 MHz
. - . I ¥ dB
Occupied Bandwidth Occ BH % Pur -20.00 dB
9.8818 MHz % dB : f
. timize

Transmit Freq Error P
% dB Bandmidth Ref Level

File Operation Status, A:\SCREN825.GIF file saved

(64QAM High Channel)
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7. BAND EDGES

7.1. Applicable Standard

According to §22.917, the power of any emission outside of the authorized operating frequency ranges must be

attenuated below the transmitting power (p) by afactor of at least 43 + 10 log (p) dB.

7.2. Test EQquipment List and Details

- . Calibration
Manufacturer Description M odel Serial Number Due Date
Agilent Spectrum Analyzer E4440A Us$45303008 01/08/2009
Agilent Signal Generator E4438C MY 42082646 12/24/2008

7.3. Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient attenuation.

The center of the spectrum analyzer was set to block edge frequency.

The EUT provides the MIMO function which is able to transmit on the same channel with same data simultaneousy
therefore a combiner is used to sum the individual transmitter output power.

Thetest datais shown as a combined output in the report.

7.3.1. Test Data Environmental Conditions

Temperature: 24°C

Relative Humidity: 56 %

7.4. Test Result

: PASS

HCT PT.27

TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr
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Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

7.4.1. Test data at Output O

Modulation Channel Measured Frequency Max. Measured Value Limit
(MH2) (dBm) (dBm)
QPSK Low 2570.00 -29.82
High 2600.00 -24.49
160AM Low 2570.00 -28.87 -13.0
High 2600.00 -2541
640AM Low 2570.00 -25.48
High 2600.00 -27.61
7.4.2. Test data at Output 1
Modulation Channel Measured Frequency Max. Measured Value
(MH2z) (dBm) Limit (dBm)
OPSK Low 2570.00 -25.55
High 2600.00 -27.29
160AM Low 2570.00 -25.30 130
High 2600.00 -26.41
640AM Low 2570.00 -22.95
High 2600.00 -25.47
Combined Test data at Output
Modulation Channel Measured Frequency Max. Measured Value
(MH2) (dBm) Limit (dBm)
QPSK Low 2570.00 -21.58
High 2600.00 -2241
160AM Low 2570.00 -21.49 -13.0
High 2600.00 -21.46
640AM Low 2570.00 -17.34
High 2600.00 -21.49
-'}',SSTTP;EZ;ORT FCC CERTIFICATION REPORT www.hct.co.kr
Test Report No. Test Dates: EUT Type: FCC ID:
HCT-R08-106 July, 23, 2007 Mobile WiMax Remote SubSystem WKURSS6411 Page 38of 72




ACT

Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

7.4.3. Plot Data at Output O

% Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Marker "

2.570000000 GHz

Delta Pair

'-29.82 dBm et g el

Span Pair

Span Center

Off

More
1of 2

File Operatlun Status: A:\SCREN780.GIF file saved
(QPSK Low Channel)

Marker

§ Select Marker
1 2 3 4

#Atten

Normal

ﬂ\lﬁ,h(r\h-‘w'rﬁ&l,v.x +1.5W,.uw#.4, MY ,-.,aplﬂ Pt *|

J Delta

Marker "
Delta Pair

{Tracking Ref)
Ref &
Span Pair

Span Center

Off

More
1of 2

Em!ﬂMﬁﬂHﬂIEﬁﬂEIHIEﬁHHHN!lﬂEEm!EHﬁﬂllllllllllllllllllllll
(QPSK High Channel)

www.hct.co.kr
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#- Agilent

#Atten 16 dB

Marker
2.570000000 GHz
—28.87 dBm

_|
'u[h,lr'l‘lq"rﬁ.

ﬁﬂ
'
"\‘J'“*Wk'M"**M"*ff’ﬁ'lhﬁ’hw *";,r'i‘r

.GIF file saved
(16QAM Low Channel)

File Operation Status: A:\SCREN

#- Agilent

#Atten 16 dB

H&Hltl***?»*1%*'ﬁh'H+1}’*‘wH’w\r*'q-"mn,w'nv'r*aﬂwfﬂ“*n'nw

2.600000000 GHz

Harker |
g —‘—25.418 dBm

LYl
LR S T

#\VB kHz 5 1

#Res BH

(16QAM High Channel)

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

Re &

Span Pair
Span Center

Off

More
1of 2

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

Re &

Span Pair
Span Center

Off

More
1of 2

File Operation Status. A:\SCRENSOO.GIF file saved
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#- Agilent

#Atten 16 dB

.H'h'T'ﬂN‘u'mL,nm il'lﬁ;'ﬂ'r"\'tl'h"'ll "L-.lhh.#Jll,lm.ﬂ hﬂl‘ihn‘l‘k.l

Marker
2.570000000 GHz
—25.48 dBm

n Status. A:\SCREN782.GIF file saved

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

Re &

Span Pair
Span Center

Off

More
1of 2

File Opera

(64QAM Low Channel)

# Agilent

#Atten 16 dB

A

|
Marker ‘
2.600000000 GHz ‘

o —‘—27.515 dBm 4'—
l‘l

#R ) EH 1688 kH=z #\/B @ kHz .
File Operation Status, A:\SCREN799.GIF file saved

(64QAM High Channel)

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

Span Center

Off

More
1of2

HCT PT.27
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7.4.4. Plot Data at Output 1

% Agilent Marker

#Atten 16 dB .. lSeIezct ngkeg
Normal

B |
‘ Delta
Marker " .
2.570000000 GHz (Trgilitng gg;g
-~25.558 dBm _Ref .
: e p Span Pair
lII‘.’»{I""||"‘H' IW Span P Center

Y s
,\-.,.|'p-Ai..m,.»1;-nl*'a'»~.h-.u'fv.,_.+~.-'w.-a-'-7|¥.'.\" 1 Off
More
1of 2

H WU . : 1

ile Operation Status. A:\SCREN836.GIF file saved
(QPSK Low Channel)
- Agilent Marker

Select Marker
1 2 3 4

#Atten 16 dB

Normal
A |

‘ Delta

Marker .
2500000000 Rl

a

GHz

Re
Span Pair
Span Center

Off

More
1of2

#Res BH 100 kHz #VBH 300 kHz S
File Operation Status., A:\SCREN831.GIF file saved
(QPSK High Channel)
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4 Agilent Marker
#Atten 16 dB 139|92°t ngkeg
- Hormal
ity
|
‘ Delta
Marker ,
2.570000000 GHz (Trgilitna EZIFF)
~25.385 dBm H—L Rt s
) 1! B
' e Span Pair
fﬂr['l'ﬂm ! Span Center
W "
Off
More
1 of 2
File Operation Status. A:\SCREN835.GIF file saved
(16QAM Low Channel)
4 Agilent Marker
#Atten 16 dB ISeIezct ngkeg
U\ A k | Normal
Lk R A ol e
U L AT TN )
Delta
Marker .
2.600000000 GHz | | ; Deltapar
Fackin =]
T e e e N [ Tracking e
1
i Span Pair
LWM,&IHN Sparn Center
""‘ihu "
ﬂ"l'r‘.
\'LHr-g,.y,{.-.-.-'.r.\’\'?r.,q.*-'--p-'\-'r;.,c,mu‘-.-.l'r.-,.;a 0 f f
More
. 1of 2
#\/'B @ kHz ‘
n Status. A:\SCREN830.GIF file saved
(16QAM High Channdl)
;',SSTTP;EZ;ORT FCC CERTIFICATION REPORT WWW.hct.co.kr
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- Agilent

#Atten 16 dB

Center |
2.570000000 GHz

“1"“"‘”"*‘%"1‘#

\ ! ‘h
|

(f: W
3 .r .‘.‘!}|1'*I'\Iw'r'b"\r'1‘h"T?-r"“"“"f“.‘.""1_|'|’}*
[

# J. # I|_|I E: Sk =

File Operation Status. A:\SCREN8234.GIF file saved

2 Agilent

#Atten 16 dB

Iff’*'f"x*]’|l‘J1'|"""'*‘***"+""‘|"‘"’f'rh|’1*'""'l"”"“'h""F'!"r“*“ﬁ
|

2.600000008 GHz |
o e e e e

1

?"ﬁk,nlhmﬂ,«q%

I
VU e e

Fregq/Channel

Center Freq
257080088 GHz

Start Freq
2.56008088 GHz

Stop Freq
2.58000088 GHz

CF Step
2.00aaaaaa MHz
Auto Man

Freq Offset
000800088 Hz

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &
Span Pair

Span Center

Off

More
1of2

Unable to save file

(64QAM High Channel)
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7.4.4. Plot Data at Combined Output

#. Agilent Marker

i Select Marker
1 2 3 4

#Atten 16 dB

|' ,{In,r '1'|IY‘,'-lk|,-|lt,b,L;.l.||P||f‘hfﬁ1iJ,J'IIi'ﬁTr-.r4J'l,"L-1'1}'4|\||r.~.1"pl.l||h,t,w| Normal

Delta

Marker "

12570000000 GHz

Delta Pair
{Tracking Ref)
Ref &

21580 cBm | i i
i

i
" .-uﬁ.,.,,..,.-r'.,.wll\mﬂu ?-..w\rlql'.r'!‘ 4

Span Pair

Span Center

Off

More
1of 2

ile Operation Status, A:\SCREN861.GIF file saved
(QPSK Low Channél)

#. Agilent Marker
Select Marker

#Atten 16 dB ! 5 3 4

" hl#.'*l‘ﬂ""\ﬂﬂ“'ﬁ\“m\']

h\ﬂf Normal

Delta

Delta Pair
{Tracking Ref)
Ref &
Span Pair

L
“\'l"-'v,._u.n.-. L e Cormar

Span

Off

More
1of 2

Em!nMﬁﬂHMIEﬁﬂEIHIEﬁHHHEﬁlﬂEEHﬂEHﬂﬁﬂlllllllllllllllllllll
(QPSK High Channel)
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#- Agilent

#Atten 16 dB

.r"h*"*~\'“t"'."*f**u'”s”.w'"ul"‘*\*-ffr*rL-***a'*r“ﬁﬁr-'wﬁw*ru-“wl|

Marker _}—L
'2.570000000 GHz ] |

-21.495 dBm nﬂrﬁiﬁwﬁ\w ¢

i
)

|
bbbt i Ao

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

Re &

Span Pair
Span Center

Off

n Status. A:\SCRENB62.GIF file saved

More
1of 2

File Opera

(16QAM Low Channel)

#. Agilent

#Atten 16 dB

" J+uw*+t-1s-m"'#mh|
M'_‘I} - lwrl'p II|r
T frr'ﬁ'd

IMarker ‘

500000000 GHzgl-;Ml—
~21.462 dBm ~*W"”Hlm ;

Il b
'“I1l,l‘.\-l".4_\.;'..u""-'|_._f“-,-.',.uﬂ._.lm-‘.-.-r_.ik'w

#R H #\B kHz 5 1

(16QAM High Channdl)

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

e a

Span Pair
Span Center

Off

More
1of 2

File Operation Status. A:\SCREN859.GIF file saved
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#- Agilent Marker

Select Marker
1 2 3 4

#Atten 16 dB

| -1. oA i ;'r. ',ﬂh"l,\',\'u‘tﬁ‘gﬂi‘l%hﬂ'ﬂ,h ||, Wy
|

‘ Delta
Marker —4—‘» k
2570000000 GHz Delta Pair

-17.340 dBm "*’m "W‘" Fae]E(Tran:king Ref)

&

Normal

Span Pair

v.,-""[_|..\,r-..\|'{,f1J--,.u,.r-.-.-.-,)f‘ﬂ!\-l-.-.d!.-‘!"‘..I Center

Span

Off

More
1of 2

n Status. A:\SCREN863.GIF file saved
(64QAM Low Channel)

File Opera

#. Agilent Marker

Select Marker
1 2 3 4

#Atten 16 dB

PR AR

Normal

‘ Delta

i T
! n ]MHT _Ref &

Span Pair

Center

ﬂf" "
b ."-l'-a.\...,u'n-.I‘|_l‘r|t..-Q1|.-l-lalfl.'\"'f-.-\'.|ll'|,u'\'.

Span

Off

More
1of 2

(64QAM High Channdl)
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8. SPURIOUS EMISSION AT ANTENNA TERMINAL

8.1. Applicable Standard Requirements:
CFR 4782.1051, §827.53

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as specified in

§2.1051

8.2. Test Equipment List and Details Test Procedure

Manufacturer Description Model Serial Number Calibration
Due Date

Agilent Spectrum Analyzer E4440A U$45303008 01/08/2009
Agilent Signal Generator E4438C MY 42082646 12/24/2008

The RF output of the transceiver was connected to a spectrum analyzer through appropriate attenuation.

The resolution bandwidth of the spectrum analyzer was set at IMHz. Sufficient scans were taken to show any out of

band emissions up to 10th harmonic.

The EUT provides the MIMO function which is able to transmit on the same channel with same data simultaneously

therefore a combiner is used to sum the individual transmitter output power.

Thetest datais shown as a combined output in the report.

8.3. Environmental Conditions:

Temperature: 25°C

Relative Humidity: 59 %

8.4. Test Result

: Pass

HCT PT.27
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8.4.1. Plot Data at Output O

(QPSK Low Channel)
5 Agilent Peak Search

#Atten 16 dB B Next Peak
Next Pk Right

Next Pk Left

Marker
359.800000 MH=z

Min Search

(1? Pk-Pk Search

e T Mg ',l,__.;._‘.a_k.,.,f.l,\-l.'l-l\\.H,JF-;I.fn,-.[r'-:‘.)\-'sv-.-|,‘Ih'-l‘+_.-t..-.,‘,-p;;,~.fl.\,".-,_,.,L-h,-.*‘-'-h-..\-.'|.‘_,.Jlf.'.,.-,-'-_,.-.,.-r-'f-,w,‘.,.l..,.,.,"r.'w'-

Mkr 5 CF

More

W 1 MHz WUBH 1 MHz Sweep 20 Lof 2
File Operation Status. A:\SCREN787.GIF file saved
(30MHz~1 GHz)

. Agilent Peak Search
#Atten 16 dB Next Peak
Hext Pk Right

Next Pk Left

Marker
n | 25.930000000 GHz
fAvg —24.19 dBm

Min Search
@ Pk-Pk Search

Mkr 5 CF

More
1of 2

#YBW 1 MHz

File Operation Status. A:\SCREN788.GIF file saved
(1 GHz~ 26.5 GH2z)
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#. Agilent

Marker
367.900000 MH=z

(QPSK Middle Channel)
Peak Search

#Atten 16 dB 3 4B Next Peak

Hext Pk Right

Next Pk Left

Min Search
—31_?69 dBm -'h-—-d#9‘--ma'-‘-;-.l-a.-«*'-‘*-"-.,\.'h.,I,\-.-'-,u.,,-w-.-r».h,.-ﬁu.'... Lt s e

#- Agilent

Pk-Pk Search

Mkr 5 CF

More

YBW 1 MHz 1 of 2

ile Operation Status, A:\SCREN754.GIF file saved

(30MHz~1 GHz)

Peak Search

#Atten 16 dB - Next Peak

Hext Pk Right

Next Pk Left

'24.960000000 GHz

—24.{3?8 dB

i

Min Search

Pk-Pk Search

Mkr 5 CF

More
1of 2

No Peak Found

(1 GHz~26.50GHz)

HCT PT.27
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(QPSK High Channel)

% Agilent Peak Search

Next Peak

#Atten 16 dB

Hext Pk Right

Next Pk Left

Marker
481.900000 MHz i Soarch
—32.264 dBm
1 Pk-Pk Search
Mkr 3 CF
More
1 of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN8O2.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24236 dBm ————————— (IS Rez

Span Pair

Span Center

Off

More
1of 2

File Operation Status. A:\SCREN8O5.GIF file saved

(1 GHz~26.5GHz)
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(16QAM LOW Channel)
% Agilent Peak Search

#Atten 16 dB 31035 db Next Peak

Hext Pk Right

Next Pk Left

Marker
487.500000 MHz i Soarch
—=31e3d4Bn ———+— 77—
1 Pk-Pk Search
AL ';,.I|I.*,.|‘n'..,._.'..-.l,—f.-.\L-|_r-H.-1.u|".-'|f-"J.n-\*-ur-‘r-'-u"'-""""-'-‘"t"-*""'"‘I"'r'?-"'-‘p1|HNA"14'P\'|1~'-“"‘fJ'.-‘P-"-.i."'.l"'"J.*ﬁ"-'-"1-‘*}""\1\\-!!-‘?!“‘#'. e
£
FTun Mkr 3 CF
More
1af 2

5 BH 1 MHz #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN786.GIF file saved

(30MHz~1 GHz)

5 Agilent Peak Search

#Atten 16 dB ' . Next Peak
Next Pk Right

Next Pk Left

Marker
m | 25.947500000 GHz Hin Search
g 2411 dBm ——7 0000

| Pk-Pk Search

Mkr 5 CF

More
1of 2

#YBW 1 MHz

File Operation Status. A:\SCREN785.GIF file saved

(1 GHz~26.50GHz)
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(16QAM Middle Channel)
% Agilent Peak Search

#Atten 16 dB 31716 dBn Next Peak
Next Pk Right

Next Pk Left

Marker
'471.400000 MH=z

-31.716 dBm ) Min Search

Pty '-._,+..,\,_,.,.;,-,-_,..__.__,.,w,..,__,,»..-.-~rt.ﬁ#'h-.x.'..-.-.-'-.-_.-.-.-.51'-"'-'A..L-.-*_-..,\‘l~11..,-r~».\_p.,-.-,.1rr-.-,ra.u--.-..w.,.-.-.-J.f.-.-‘«'-'.-r\r-1-:.|,,,....-,..->-.-

Pk-Pk Search

Mkr 5 CF

More
1of 2

5 BH 1 MHz YEH 1 MHz Sweep m i1 p
File Operation Status. A:\SCREN756.GIF file saved

(30MHz~1 GHz)

5 Agilent Peak Search

#Atten 16 dB . Next Peak
Next Pk Right

Next Pk Left

Marker
' 25.660000000 GHz

_24.070 dB 1L by finSearch

Pk-Pk Search

Mkr 5 CF

More
1of 2

YEH 1 MHz i1 p
No Peak Found

(1 GHz~26.5GHz)
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(16QAM High Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
477800000 MH=z

Min Search

—32.151 dBm

Pk-Pk Search

e g IR

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN8O3.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

W Sclect Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24189 dBm ———————————(ISL Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCRENSO6.GIF file saved

(1 GHz~26.5GHz)
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(64QAM Low Channel)
#. Agilent

#Atten 16 dB

Marker
388.900000 MH=z

—31.62 dBm

1

#YBW 1 MHz

(30MHz~1 GHz)

#- Agilent

#Atten 16 dB

Marker
25.650000000 GHz

fvg (—24.18 dBm

#YBH 1 MHz

Peak Search

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1of 2

File Operation Status. A:\SCREN783.GIF file saved

Peak Search

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Il Pk-Pk Search

Mkr 5 CF

More
1of 2

No Peak Found

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(64QAM Middle Channel)
% Agilent Peak Search

#Atten 16 dB B Next Peak
Next Pk Right

Next Pk Left

Marker
1367.900000 MH=z SV
-31.927 dBm .

T, ‘.,4,.._,__4hhL.ﬁ.‘,.,4j_p._--.\-..‘v'-3'.-»-..-.\.4.,I,r1—'*.w'-\'.-,,.‘,—.-_,.-a,.,-_ry:a.-«_r..,,._,I1.._P-._.-,,.P-'n..\_.,.,I.A,-.»,Av..-.-,-,.,w,_..,».l.-r.,u_. Crorviton)

Pk-Pk Search

Mkr 5 CF

More
1of 2

VEH 1 MHz

File Operation Status. A:\SCREN758.GIF file saved

(30MHz~1 GHz)

5 Agilent Peak Search

#Atten 16 dB . Next Peak
Next Pk Right

Next Pk Left

Marker
' 25.650000000 GHz

: Min Search

—24 036 dBm N N
Pk-Pk Search
Mkr 5 CF

More
1of 2

YEH 1 MHz m i1 p
File Operation Status. A:\SCREN761.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(64QAM High Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
369.500000 MH=z

Min Search

—32.156 dBm

Pk-Pk Search

gl bbb et

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCRENS8O4.GIF file saved

(3.00GHz~1 GH2)
B Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.650000000 GHz Delta Pair
24019 B ————————— (IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN8O7.GIF file saved

(1 GHz~26.50GHz)

HCT PT.27
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Report No.: HCT-R08-106

MODEL: RSS 6411 DATE : July, 23, 2007

8.4.2. Plot Data at Output 1

#- Agilent

#Atten 16 dB

Marker
369.500000 MH=z

—32.218 dBm

(QPSK Low Channel)

Peak Search

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

S VUV Prr

1 MHz

#- Agilent

#Atten 16 dB

Marker
n | 25.990000000 GHz
a9 (=24.317 dBm

Mkr 5 CF

More
1of 2

#YBW 1 MHz

le Operation Status. A:\SCREN837.GIF file saved

(30MHz~1 GHz)

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
F(Tracking Ref)

Re &

Span Pair
Span Center

Off

More
1of 2

#YBH 1 MHz

File Operation Status. A:\SCREN838.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(QPSK Middle Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
366.300000 MH=z

Min Search

—32.785 dBm

Pk-Pk Search

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN847.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

W Sclect Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24158 dBm ———————— IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN848.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(QPSK High Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
356.600000 MH=z

Min Search

—32.361 dBm

Pk-Pk Search

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN850.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

W Sclect Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24152 B ———————— IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN849.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(16QAM Low Channel)
% Agilent Peak Search

#Atten 16 dB 152 dBm Next Peak
Next Pk Right

Next Pk Left

Marker

479.400000 MHz v Search

—32.152 dBm
1 Pk-Pk Search

e

Mkr 3 CF
More
1 of 2

s BH | #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN839.GIF file saved

(30MHz~1 GHz)

% Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
26.075000000 GHz Delta Pair
24438 dBm ———————— | Rez

Span Pair
Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN840.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(16QAM Middle Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
366.300000 MH=z

Min Search

—32.323 dBm

Pk-Pk Search

TR e e At g o = et b Ay

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN846.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

W Sclect Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24104 dBm ———————————(ISLY Rez

Span Pair

Center

et e Span

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN845.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(16QAM High Channel)

% Agilent Peak Search

Next Peak

#Atten 16 dB

Hext Pk Right

Next Pk Left

Marker

364.600000 MHz i Soarch

—32.308 dBm
1 Pk-Pk Search

S0 USRNSSR vl ! SV S N, .

Mkr 3 CF
More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN851.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24144 dBm —————— | Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN852.GIF file saved

(1 GHz~26.50GHz)

HCT PT.27

TEST REPORT FCC CERTIFICATION REPORT
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(64QAM Low Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
363.000000 MH=z

Min Search

—32.222 dBm

Pk-Pk Search

R P At S PP |

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN842.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.650000000 GHz Delta Pair
24832 B ———— (IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN841.GIF file saved

(1 GHz~26.5GHz)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(64QAM Middle Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
490.800000 MH=

Min Search

—32.300 dBm

Pk-Pk Search

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN843.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

W Sclect Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24095 dBm —————————— (IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN844.GIF file saved

(1 GHz~26.50GHz)
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

(64QAM High Channel)

% Agilent Peak Search

#Atten 16 dB Next Peak

Hext Pk Right

Next Pk Left

Marker
361.400000 MH=z

Min Search

—32.128 dBm

Pk-Pk Search

Mkr 5 CF

More
1of 2

s BH | Z #WBH 1 MHz SHeep m i1 p
File Operation Status. A:\SCREN854.GIF file saved

(30MHz~1 GHz)
B Agilent Marker

§ Select Marker
1 2 3 4

#Atten 16 dB
Normal

Delta
Marker "
25.947500000 GHz Delta Pair
24171 B ———————— (IS Rez

Span Pair

Span Center

Off

More
1of 2

#UBH 1 MHz

File Operation Status. A:\SCREN853.GIF file saved

(10GHz~26.50GHz)

HCT PT.27
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ACT

Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

9. RADIATED SPURIOUS EMISSION

9.1 Applicable Standard:
Requirements: CFR 47, §2.1053

9.2 Test Equipment List and Details

Manufacturer Description Model Serial Number Calibration

Due Date

Schwarzbeck Double Ridged Horn Antenna | BBHA 9120D 296 05/02/2009

Schwarzbeck Double Ridged Horn Antenna | BBHA 9120D 147 03/30/2009

Schwarzbeck TRILOG Antenna VULB 9160 9160-3150 04/20/2009

Schwarzbeck TRILOG Antenna VULB 9160 3125 04/20/2009

HD Antenna Position Tower MA240 556 N/A

EMCO Turn Table 1050 114 N/A

HD GmbH Controller HD 100 13 N/A

HD GmbH SlideBar KMS 560 12 N/A

Rohde & Schwarz Spectrum Analyzer FSP30 839117/011 06/28/ 2009

MITEQ Pre-amplifier QO“QF' 60-0010 1800-35- | 4500937 01/19/2009

MITEQ Pre-amplifier QO“QF"SD'OMO 1800-35 | 990803 02/24/2009

Schwarzbeck SHF-EHF Horn Antenna BBHA9170 BBHA9170342 03/20/2009

9.3 Test Procedure

Radiated emission measurements were performed at an open Site.

The EUT was set at a distance of 3m from the receiving antenna. The EUT’ s RF ports were terminated to 50ohm load.

The EUT was set to transmit at the low, mid and high channels of the transmitter frequency range at its maximum

power level. The EUT was rotated about 360°and the receiving antenna scanned from 1-4m in order to capture the

maximum emission.

A calibrated antenna source was positioned in place of the EUT and the previously recorded signal was duplicated.

The maximum EIRP of the emission was calculated by adding the forward power to the calibrated source plus its

appropriate gain value. These steps were carried out with the receiving antenna in both vertical and horizontal

polarization. Harmonic emissions up to the 10t or 40GHz, whichever was the lesser, were investigated.

HCT PT.27
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FCC CERTIFICATION REPORT
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Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

9.3.1 Radiated Spurious Emissions Test Setup

=3 METERS————————}

EUT,

SEARCH ANTENNA ——

-

VARIASLE
SEARCH
HEIGHT (1 TO 4 m)

9.3.2 Environmental Conditions:

Temperature: 23°C
Relative Humidity: 59 %
9.4 Test Result

T
TOTEST RECENER/SPECTRUM
AMNALYZER

: PASS (There were no emissions detected above the noise floor which was at least 20 dB below the limit.)

HCT PT.27
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Report No.: HCT-R08-106 MODEL: RSS 6411 DATE : July, 23, 2007

10. FREQUECNY STABILITY

10.1 Applicable Standard

Requirements: FCC § 2.1055 (a), Part27.54 following: The frequency stability shall be sufficient to
ensure that the fundamental emissions stay

10.2 Test Equipment List and Details

Manufacturer Description Model Serial Number gallbranon
ue Date
Agilent PSA Spectrum Analyzer E4440A MY 46186519 01.08.2009
Agilent VSA Software V SA89600 12.24.2008

10.3 Test Procedure

I0dB Sa8
EUT II Atten II E44-40.5

S9600 WSA S

Frequency Stability over Temperature variation:

The equipment under test was connected to an external AC-DC power supply and the RF output was connected to a
Spectrum Analyzer viafeed-through attenuators. The EUT was placed inside the temperature chamber. RF output cable
exited the chamber through an opening made for the purpose.

After the temperature stabilized for approximately 30 minutes, the frequency output was recorded from the V SA89600
S/W via PSA Spectrum Analyzer.

Frequency stability over Voltage variation:

An external variable AC-DC power supply Source. The voltage was set to 85% and 115% of the nominal value.

The output frequency was recorded for each voltage.

10.3.1. Environmental conditions

Temperature: 25°C

Relative Humidity: 57 %

10.4. Test Result

: Pass

HCT PT.27
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ACT

Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23

10.4.1. Frequency Stability over Temperature and Voltage variation

Modulation: QPSK

Reference: - 48 Vdc at 20°c  Freg. = 2585,000,000 MHz

Temperature Measured Drift
(Celsius) Freq (MH2z) (ppm)
50 2,585,000,045 0.016936
40 2,585,000,041 0.015431
30 2585,000,052 0.019571
20 Reference
10 2,585,000,048 0.018065
0 2,585,000,067 0.025216
-10 2,585,000,053 0.019947
-20 2,585,000,045 0.016936

Reference: - 48 Vdc at 20°c  Freg. = 2585,000,000 MHz

V oltage(dc) Measured Drift

+/-15% Ref Freg (MH2z) (ppm)
40.8 2,585,000,051 0.019195
55.2 2,585,000,053 0.019947

(Output Port0O Middle CH)

Reference: - 48 Vdc at 20°c  Freg. = 2585,000,000 MHz

Temperature M easured Drift
(Celsius) Freq (MHz) (ppm)
50 2,585,000,055 0.020700
40 2,585,000,056 0.021076
30 2,585,000,038 0.014302
20 Reference
10 2,585,000,036 0.013549
0 2,585,000,057 0.021453
-10 2,585,000,062 0.023335
-20 2,585,000,067 0.025216

Reference: - 48 Vdc at 20°c  Freg. = 2585,000,000 MHz

V oltage(dc) M easured Drift
+/-15% Ref Freq (MHz) (ppm)
40.8 2,585,000,057 0.021453
55.2 2,585,000,044 0.022050
(Output Portl Middle CH)
-'}',SSTTP;EZ;ORT FCC CERTIFICATION REPORT www.hct.co.kr
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Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

Modulation: 16QAM

Reference: - 48 Vdc at 20°c Freq. = 2585,000,000 MHz

Temperature M easured Drift
(Celsius) Freq (MH2z) (ppm)
50 2,585,000,054 0.020324
40 2,585,000,048 0.018065
30 2,585,000,056 0.021076
20 Reference
10 2,585,000,057 0.021453
0 2,585,000,037 0.013925
-10 2,585,000,041 0.015431
-20 2,585,000,083 0.031238

Reference: - 48 Vdc at 20°c Freg. = 2585,000,000 MHz

V oltage(dc) M easured Drift

+/-15% Ref Fregq (MHz) (ppm)
40.8 2,585,000,062 0.023335
55.2 2,585,000,043 0.016184

(Output Port0O Middle CH)

Reference: - 48 Vdc at 20°c Freg. = 2585,000,000 MHz

Temperature M easured Drift
(Celsius) Freq (MH2) (ppm)
50 2,585,000,041 0.015431
40 2,585,000,049 0.018442
30 2,585,000,050 0.018818
20 Reference
10 2,585,000,056 0.021076
0 2,585,000,049 0.018442
-10 2,585,000,045 0.016936
-20 2,585,000,048 0.018065

Reference: - 48 Vdc at 20°c Freq. = 2585,000,000 MHz

V oltage(dc) M easured Drift
+/-15% Ref Fregq (MHz) (ppm)
40.8 2,585,000,064 0.024087
55.2 2,585,000,048 0.018065
(Output Portl Middle CH)
;',SSTTP;EZ;ORT FCC CERTIFICATION REPORT www.hct.co.kr
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A CT

Report No.: HCT-R08-106

MODEL: RSS 6411

DATE : July, 23, 2007

Modulation: 64QAM

Reference: - 48 Vdc at 20°c Freq. = 2585,000,000 MHz

Temperature M easured Drift
(Celsius) Freq (MH2z) (ppm)
50 2,585,000,074 0.027851
40 2,585,000,071 0.026722
30 2,585,000,073 0.027475
20 Reference
10 2,585,000,045 0.016936
0 2,585,000,056 0.021076
-10 2,585,000,063 0.023711
-20 2,585,000,061 0.022958

Reference: - 48 Vdc at 20°c Freg. = 2585,000,000 MHz

V oltage(dc) M easured Drift

+/-15% Ref Fregq (MHz) (ppm)
40.8 2,585,000,057 0.021453
55.2 2,585,000,052 0.019571

(Output Port0O Middle CH)

Reference: - 48 Vdc at 20°c Freg. = 2585,000,000 MHz

Temperature M easured Drift
(Celsius) Freq (MH2z) (ppm)
50 2,585,000,057 0.021453
40 2,585,000,049 0.018442
30 2,585,000,050 0.018818
20 Reference
10 2,585,000,041 0.015431
0 2,585,000,052 0.019571
-10 2,585,000,055 0.020700
-20 2,585,000,050 0.018818

Reference: - 48 Vdc at 20°c Freq. = 2585,000,000 MHz

V oltage(dc) M easured Drift
+/-15% Ref Fregq (MHz) (ppm)
40.8 2,585,000,051 0.019195
55.2 2,585,000,064 0.024087
(Output Portl Middle CH)
;',SSTTP;EZ;ORT FCC CERTIFICATION REPORT www.hct.co.kr
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